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¥ X - F st CR2450 3V 580mAh
# 5u 2 AR Chinese
Name of Sample | & & Li-Mn02 Button Battery CR2450 3V 580mAh
English
et g 1114110131
Sample No.
P LR R AR
Consignor Maxrun Corporation
A F$A EigE kR RI AR AR
Manufacturer Maxrun Corporation
D RAEE (RTERBPERAENE RRAFAETM)

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

BeE (KTRREDESOBXD KRATETFH)

l ;.\‘
FIRATA ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
S
A*“]' REOMITRE BRI A
ppearance Silvery Button metal shell
. = [y =
Hoik X B8 2014-11-26 A RIAIE B 2014-11-28 ~ 2015-01-03
Accepted Date Test Date
¥R B AR AR ; I3 ; el AME R L R e
Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
SR, ZENRFASERSE (XTEREYZEMENE KR ARETH)
) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3FRHEZ K.
I 4E#  |The sample has passed the test items of UNITED NATIONS “Rec dations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria .
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
A2 H #E (Dat B 4 2015 01-
Py 4f20. 15g . Lithium content:0. 15g. /i\"TEEE,QEEE?L{L:Pmmaﬁ'-} hm
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Name of Test Standard requirement or The o
No Test Result | Conclusion | Remark
' Clause Number of Standard
Items
IR IR A R A R |
R FH) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 iR | L% 1
1 . BT 4 : A
Altitude UN Manual of Tests and Criteria Section soe Appendix. 1 P;id /
simulation ST/SG_/.»\C. 10,«"11/_R£v. 5/Amend. 1 38.3 Test T.1
H%Gm [F= T‘ﬂli’%ﬁ?ﬂiﬁiﬁﬂﬁiﬁﬂ 4 iﬁ%ﬁ”&}ﬂ!'
%ﬁﬂﬁt F-H) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik W 2
2 % 1.2 ; &
Thermal test UN Manual of Tests and Criteria Section Yoo Appendix 2 P: ﬁ&d /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.2 oy
Bam (kT Ik e miEN T R
£ F ) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i | Mo 3
3 i 2 8 T1.3 p .
Vibration UN Manual of Tests and Criteria Section See Appendix 3 P:Sﬁd !
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3
ol (FT ek R DEmMEN T R
i FHt) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 iR | HLpfi% 4
4 ¥ T4 : L /
Shock UN Manual of Tests and Criteria Section Hia. fonkadix 4 P:Sfid g
ST/SG/AC. 10/11/Rev. S/Amend._l 38.3 Test T.4
el (R TR R DEmMENT R
SME R F#) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 it | W% 5
5 % 1.5 : 2
External short |uN Manual of Tests and Criteria Section See-Appendix § Pausid /
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5
Bal (KT ERRPEMOEL T AR
HE FH) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | 1P 6
6 38.3 I T.6 v & A
Crush UN Manual of Tests and Criteria Section See:Appendix 6 Pansid /
ST/SG/AC. 10/11/Rev, 5/Amend. 1&Amend. 2 38. 3
Test T.6
ol (AT ak RO EmaIE s I AT
B R FH) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i | P& 7
7 : % T.8 o s
Forced discharge |UN Manual of Tests and Criteria Section Neo) fppais 1 Panssed /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.8
This space intentionally left blank
UTZH
8
BRI IR ¥ GRS 14°C-23°C IR SE : /%
Test Environment Ambient temperature:14°'C-23°C;Ambient humidity:/%
Condition
R A
74
5 @ﬁ;’ﬁ‘ﬁ% Test ltem
v, /
Subcontracted Test seERE | R / k% /
Condition Subcontracted | Name Post Code
Laboratory o bk LA /
Address Tel




LB I AR AR S -
BB R E-HR
SRICI Testing Centre Test Report— Appendix 1 NO. 1114110131

3/10
A% 1 RBTE L H | F
No. Name of TestItems | Altitude simulation
¢ o Bk A REA] Before R/ After FERE|RewE| 2
%5 Sample Status RE FRe/E RE F %9 /% | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. g N g NV 1% /% Event
001 i 6.2706 | 3.36 | 6.2701 | 3.36 0.01 | 100.00 [ ©
002 o 6. 2516 3.36 | 6.2513 | 3.36 0.00 | 100.00 | o
003 W, 6.2584 | 3.36 | 6.2575 | 3.36 0.01 | 100.00 | o
004 i e 6. 2774 3.36 | 6.2773 | 3.36 0.00 | 100.00 | ©
005 et 6.2675 | 3.36 | 6.2679 | 3.36 0.00 | 100.00 [ ©
006 ol 6.258 | 3.36 | 6.2588 | 3.36 0.00 | 100.00 | ©
007 i 6.2983 | 3.37 | 6.2087 | 3.37 0.00 | 100.00 | ©
008 St 6.2848 | 3.37 | 6.2847 | 3.37 0.00 | 100.00 | ©
009 - B 6. 2620 3.37 | 6.2619 | 3.37 0.00 | 100.00 | ©
010 PRl 6. 2637 3.36 | 6.2636 | 3.37 0.00 | 100.00 [ ©
011 e R B / 6. 2768 / 0. 00 0
012 b i | (62458 / 6. 2453 / 0. 00 / 0
013 i bassy | (62486 / 6. 2484 / 0. 00 / 0
014 e e | 6/2841 j 6. 2934 / 0. 01 / 0
015 A | 82018 / 6. 2216 / 0. 00 / 0
016 L fetaged | 62635 / 6. 2632 / 0. 01 / 0
017 Sl el | 63060 / 6. 3056 / 0. 01 / 0
08 | sofionaes | 62718 / 6. 2708 0.01 / 0
019 B T b | 62618 / 6. 2613 / 0. 00 / 0
020 i T | 683 6. 3331 0. 00 0

Hix: Lk V-RBA D-ARR R-#E F-RK 0-A#E. LRA. LBIK. RAK. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 BERA LA | AR
No. Name of Test Items Thermal test
e HoRA KIFT Before RIS After FERE #asE L
S5 Sample Status RE |FBLE| RE | AR EE| MassLoss| Residual | T &
Sample Mass oCcVv Mass ocv OCV |Other
No. /g N /g N /% /% Event
001 W 6. 2701 3.36 | 6.2654 | 3.32 0. 07 98.81 | o
002 W ks 6. 2513 3.36 | 6.2472 | 3.33 0. 07 9.11 | o
003 el I 6. 2575 3.36 | 6.2544 | 3.32 0.05 | 98.81 | o
004 Wi 6. 2773 3.36 | 6.2730 [ 3.32 0.07 98.81 | o
005 Al i 6.2679 | 3.36 | 6.2635 | 3.32 0.07 | 98.81 | o
006 il 6.2588 | 3.36 | 6.2543 | 3.33 0.07 | 99.11 | o
007 e od 6. 2987 3.37 | 6.2041 | 3.33 0.07 | 98.81 | o
008 . 6. 2847 3.37 | 6.2803 | 3.33 0.07 | 98.81 | o
009 e 6. 2619 3.37 | 6.2574 | 3.33 0.07 | 98.81 | o
010 e o 6. 2636 3.37 | 6.2593 | 3.33 0.07 | 98.81 | o
011 Bl S | 52768 / 6. 2742 / 0. 04 0
012 i s | 82483 / 6. 2430 / 0. 04 0
08 | it e, | 52484 / 6. 2462 0. 04 / 0
014 Bl e | 62884 / 6. 2916 / 0.03 / 0
015 i o | 82218 / 6. 2190 0. 04 / 0
016 R e e, | 852892 / 6. 2609 / 0. 04 0
07 |  pui tareed | 63086 / 6. 3030 / 0. 04 0
018 R e aeay, | 82708 / 6. 2689 0.03 / 0
019 B ey, | 5.2613 6. 2586 / 0.04 0
020 T e, | &85 6. 3306 0. 04 0

iz Ll V-HmA -4 R-A F-RK 0-A#ik. LRA. ABIK. RKE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 4 RBRE L4 | FI
No. Name of Test Items Vibration
2 Bk A XIEAT Before RIS After FERE | #eE| Hi
%5 Sample Status RE FREE| KE | FHEL/E [MassLoss | Residual | AR
Sample Mass OoCV Mass oCcVv oCVv Other
No. /g N /g NV % % Event
001 s I 6. 2654 3. 32 6. 2652 3.32 0. 00 100. 00 0
002 i 6. 2472 3,33 6. 2472 3. 33 0. 00 100. 00 0
003 e rod 6. 2544 3. 32 6. 2541 3. 32 0. 00 100. 00 0
A - P oA -
004 il 6. 2730 3, 32 6. 2730 3. 32 0.00 100. 00 0
005 W o B 6.2635 | 3.32 6. 2635 3.32 0.00 | 100.00 | o
006 e 2543 | 3.33 | 6.2543 | 3.33 0.00 | 100.00 | o
007 o 6.2941 | 3.33 | 6.2938 | 3.33 0.00 | 100.00 | o
008 S 6. 2803 3.33 6. 2805 3. 33 0. 00 100. 00 0
009 e 6. 2574 3.33 6. 2575 3.33 0. 00 100. 00 o
010 Tl 6. 2593 3,33 6. 2593 3.33 0. 00 100. 00 0
TR p yer / ;
011 Fully discharged 6. 2742 / 6. 2746 / 0. 00 / 0
. e AT ? , . J ¥
012 Fullj;:({iischarged 6. 2430 / 6. 2431 / 0. 00 / (0]
013 AT 6. 2462 / 6. 2466 / 0. 00 / )
Fully discharged : “ / . / . /
A o , ,
014 Fully discharged 6. 2916 / 6. 2916 / 0.00 / (9]
. seRih - .
015 Full{\' discharged 6.2190 6. 2192 0. 00 (0]
016 B s || ©6:2608 6. 2611 / 0. 00 / o
- ?E/’,‘ﬁk N / Yol 1= /} /
017 s | 63080 / 6. 3035 / 0. 00 / 0
AT : r /
018 Fully :}ischarged 6. 2689 / 6. 2691 / 0. 00 / 0
019 Fully discrl?arged 6. 2586 6. 2588 0. 00 0
FEA TR Y /
020 i 6. 3306 / 6. 3310 ) 0. 00 / 0
& L-#ik V-IR4A D-fRR R-3RE F-R2K 0-A#FR. LRA. LR, L. LA K.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 4 IR B & AR Mk
No. Name of Test Items Shck
RIS A Bef £ Aft
#uﬂu #%;&?& ﬁﬁ"ﬁ‘f clrore ﬁ%/% er ﬁi#ﬁk #’J%@Ex ﬁ"f&t
%E Sample Stz;;us FE | ARLE| AT F3%9,/E | Mass Loss | Residual | F&
Sample Mass ocv Mass OCV OCV | Other
No. /g N /g JAY /% /% Event
001 E i I 6.2652 | 3.32 | 6.2650 | 3.32 0.00 | 100.00 | o
002 W I 6.2472 | 3.33 | 6.2470 | 3.33 0.00 | 100.00 | o
003 sl 6.2541 | 3.32 | 6.2500 | 3.32 0.00 100.00 | o
004 Wil 6.2730 | 3.32 | 6.2729 | 3.32 0.00 100.00 | o
005 e g 6.2635 | 3.32 | 6.2633 | 3.32 0. 00 100.00 | o
006 o 6.2543 | 3.33 | 6.2540 | 3.33 0. 00 100.00 | o
007 B s 6.2938 | 3.33 | 6.2936 | 3.33 0.00 | 100.00 | o
008 et 6.2805 | 3.33 6.2804 | 3.33 0. 00 100.00 | o
009 i 6.2575 | 3.33 | 6.2572 | 3.33 0. 00 100.00 | o
010 A nces I 6.2593 | 3.33 | 6.2501 | 3.33 0.00 | 100.00 | o
Ol | i i | 62748 / 6. 2743 / 0.00 / 0
008 | b e | 60081 / 6. 2428 / 0.00 / 0
018 | it s | ©-2466 / 6. 2464 / 0. 00 / 0
DS | i e | 6 2818 / 6. 2916 0. 00 / 0
015 | i e | 6 7062 / 6. 2194 / 0. 00 / 0
FEAIHH i . /
016 Fully discharged 6 2611 / 6 2609 / O 00 / 0
007 | it ot | 08035 / 6. 3035 / 0. 00 0
A : . F
08 | Wil | 6 2881 / 6. 2691 / 0. 00 , 0
019 Fulli'i‘:%i?cii?arged 6. 2588 / 6. 2589 / 0. 00 / 0
000 | il e | 6 381D / 6. 3310 0. 00 / 0
BiE: L-#R V-RA D-fBR R-2RE F-RK 0-RiR. LRA. LK. £KE. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 . AR E LA S B L
No. Name of Test Items External short circuit
HRE HERA e R d R &R ARAL
Sample No. Sample Status Max, Bxter n:tnlCTemper slyre Other Event

001 Undigﬁged 60.5 0

002 Und?;g;%ged 62.0 0

003 L‘ndﬁggged 63. 1 o

004 L‘nd?esgz:%ged 63.7 0

005 Undiiﬁif‘ged 61.8 0

006 Undiga@rged 65.2 o)

007 Undig{i;%geli 64.8 0

008 Undifﬁf‘ged 65.4 0

008 Undi}tiﬂheﬁged 62.4 0

010 llndicff{hgged 60.5 0

011 Ful lj: fi:ilzzcl-l?arged 60. 4 0

0la Ful f;%ﬁifarged 58.9 0

013 Ful l%?i?cfarged 59.9 0

014 Full’ftiixiifcfarged 62.7 0

015 Ful I?Tiﬁ:{clllliarged 61.2 0

016 Fulla_\}:if?iﬁsicfarged 64.0 0

017 Ful fiﬁiﬁarged 64.1 o

018 Ful 1}»!' /]c?iﬁsicfarged 58.7 0

013 Ful E%i?arged 60. 0 0

020 LM 59. 2 0

Fully discharged

FE: DMK R-E F-RK 0-RMAK. LK. RKEK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 . RBEFELH | FE

No. Name of Test Items Crush
Mot HaRrs MELDRGEL AL
Sample No. Sample Status Biax, Externfag'lc'l“emp S Other Event

Uz Undfzifi;%ged / 0

022 Undifﬁ:ﬁged / 0

023 Undztii;tf‘ged / 0

024 Und?zgg:iged / 0

ap Lindi?};fﬁ:%ged 0

026 Ful IJ\L ‘3; ifi{clf.a rged / 0

G2l Ful lx% ?iﬁsgc?arged 0

028 Ful IJ\L ft-ifiﬁsj(crl%‘a rged J 0

029 Ful litt‘ ?iﬁzrc??arged / 0

030 Ful 15';5‘;5]?;1:'15?;”_3 ed / o
IR This space intentionally left

blank

&ix: D-MRAK F-RK 0-RMBIK. RAKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 : R B 2 # Bl
No. Name of Test Items Forced discharge
Hadks kA LI E
Sample No. Sample Status Other Event
031 Ful l%%iﬁjcf‘arged 0
032 Ful la;?{:i\{i}?cfarged 0
033 Ful l}\L %iffcri?al'ged 0
034 Ful 1%?15':;&139(1 o
035 Ful lzi?ﬁd::fcfarged 0
036 Ful 1% ‘:lﬁiﬁsyc?arged Y
037 Ful 1?’ ?{!:ifgci%a rged 0
038 Ful IJ\L %iﬁs&c?arged 0
039 Ful 17? ?iﬁs(cl#arged o
040 Ful 1)\‘“ gl rged 0
UFAE This space intentionally

left blank

%ix: D-fIR F-RK 0-LAIK, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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